BiG BALE BUSTER
- 2 POINT HOOKUP
- OPERATORS MANUAL
& PARTS BOOK

Ser. No. 101-4277

256 2-PT

ar.
0500036



WARRANTY

Haybuster Mfg. Inc., warrants to the original purchaser for one year from purchase date that this
product will be free from defects in material and workmanship-when used as intended and under
normal maintenance and operating conditions. This warranty is limited to the replacement of any
defective part or parts returned to our factory in Jamestown, N.D., within thirty (30) days of faiiure.

T ais warranty shall become void if in Haybuster Mfg. Inc’s., judgment the machine has been sub-
ject to misuse, negligence, alterations, damaged by accident or lack of required normal
maintenance, or if the product has been used for a purpose for which it was not designed.

All claims for warranty must be made through the dealer which originally sold the product and all
warranty adjustments must be made through same.

This warranty does not apply to tires or bearings or any other trade accessories not manufactured
by Haybuster Mfg. Inc. Buyer must rely soiely on the existing warranty, if any, of these respective
manufacturers.

Haybuster Mfg. Inc., shall not be held liable for damages of any kind, direct, contingent, or con-
sequential to property under this warranty. Haybuster Mfg. Inc., cannot be held liable for any
damages resuiting from causes beyond its control. Haybuster Mfg. Inc., shall not be held liable
under this warranty for loss of crops, or rental costs or any expense or loss for labor or supplies.

Haybuster Mfg. Inc., reserves the right to make changes in materials and/or designs of this pro-
duct at any time without notice. )

This warranty is void if Haybuster Mfg. Inc., does not receive a valid warrahty registration card at
its office in Jamestown, N.D., within 10 days from date of original purchase‘

All other warranties madé with respect to this product, either expresééd or implied, are hefeby
disclaimed by Havhuster Mfa. Inc. -




256 BALE BUSTER
DELIVERY AND SERVICE REPORT

INSTRUCTIONS: Before delivering the machine, check the following items carefully and make corrections

when necessary. Place an “X” in the blank after each item has been checked and found
to be acceptable.

Check machine for shortage or damage in transit
Check for loose bolts or set screws
. Check all hydraulic components for leaks or damage
Check lug bolts for tightness
Check tires for proper air pressure
Check condition of tire rims
Check machine for proper lubrication
Check all chains for proper adjustment
Check all belts for proper adjustment (bunk feedsr attachmant)
Check all shields for installation and condition
Check condition of all decals
Check all phases of operation
ror assembly see pages 16-17 and 24-25

256 -2 POINT SHIPPING LIST

1. 8100138 1 Adjustable Hitch, Right Hand
2. 8100139 1 Adjustabie Hitch, Left Hand
3. 8100137 1 Adjustable Hitch, Brace

4. 4800086 2 Link Pin, 1-1/8"

5. 1 PTO Shaft Comp.

8. 8100070 1 PTO Shield

7. 5000025 2 1-1/8”" Lock Washer

8. 4900024 2 1-1/8” Hex Nut Fine Thread
8. 4800140 2 1"x3” Bolt

10. 5000029 2 1" Lock Washer

11. 4900031 2 17 Nut

12. 4800115 2 3/4"x2-1/2" Bolt

13. 5000012 2 3/4” Lock Washer

14, 5000005 2 3/4” Flat Washer

15. 4900004 2 3/4” Nut

16. 4800010 4 5/8"x2" Bolt

17. 5000003 4 5/8” Lock Washer

18. 4900005 4 5/8” Hex Nut

13. 5000002 4 5/8" Flat Washer

20. i Operation & Parts Manual
21. 4800003 3 3/8” x 1” Bolt

22. 5000001 6 3/8" Flat Washer

23. 5000019 3 3/8” Lock Washer

24, 4900002 3 3/8” Nut



SAFETY INSTRUCTIONS

The safety of the operator is of great importance to Haybuster Manufacturing Company. .V.Ve have provid-
ed decals, shields and other safety features to aid you in using your machine safely. In addition, we ask you
to be a careful operator who will properly use and service your Haybuster equipment.

WARNING: BEFORE ATTEMPTING TO OPERATE THIS MACHINE, CAREFULLY READ ALL INSTRUC-

TIONS CONTAINED WITHIN THIS MANUAL. ALSO THE INSTRUCTION MANUAL PROVIDED WITH
YOUR TRACTOR.

BEFORE OPERATING

. Read and follow all instructions contained in:
a. thic 256 Bale Buster operator's manual

b. tractor operator's manual

c. decals placed on the Bale Buster.

NOTE: Additional copies of the above men-
tioned materials can be obtained from
your dealer.

. Allow only responsible, properly instructed
individuals to operate your machine. Carefully
supervise inexperienced operators.

. Use a tractor which meets the tractor require-
ments contained within this manual. Additional
weights may be necessary.

. Make sure the machine is in good operating
condition and that all protective shieids are in
place and in proper working order. Replace
damaged shields before operating.

. Be sure all bystanders and other workers are
clear before starting tractor and bale buster.

. Make no modifications to the machine uniess
specifically recommended or requested by
Haybuster Manufacturing Company.

. Check periodically for breaks or unusual wear
and make any necessary repairs.

. Be sure the unit is securely attached to a trac-
tor of equal or greater weight than the bale
buster and bale.

DURING OPERATION

. Enforce the following safety precautions and
others contained in this manual to prevent
serious personal injury or death due to acci-
dental contact with rotating flails.

2.

(62]

a. Everyone must be kept clear of work area
except operator seated at tractor controls.

b. Never work on or near bale buster unless
engine is shut off and flails stopped.

c. Disengage PTO and make sure everyone
is clear of machine before starting engine.

Enforce the following safety precautions and
others contained in this manual to prevent
injury due to accidental contact with flying
material thrown by flails.

a. Keep bystanders away from work area.

b. Keep shields in place and in good condi-
tion.

c. Watch out for and avoid any object that
might interfere with the proper operation of
the machine.

d. Replace missing or damaged flails.

Power takeoff shafts must be locked in place
with protective PTO shields in place.

Keep hands, feet and clothing away from
power driven paris.

Never leave tractor controls unattended while
the engine is running.

Never allow riders on the machine at any time.

Be sure the tractor operator is the only person
riding on the tractor.

Exercise extreme care when operating on
rough and/or steep terrain. Avoid operation on
terrain which is excessively rough or steep.

Make sure your tractor PTO speed never
exceeds 1000 rpm.



SAFETY INSTRUCTICNS

DURING SERVICE & MAINTENANCE

. Before working on or near the bale buster for
any reason, including servicing, cleaning,
unplugging or inspecting machine, use normal
shut-down procedures unless instructed dif-
ferently in this manual.

. Check periodically and tighten any loose bolts
or connections.

. Use only replacement parts that are recom-
mended Dby Haybuster Manufacturing
Company.

. It it is necessary to operate the tractor engine
indoors for more than a few seconds, be sure
to provide enough ventilation to remove the
tractor exhaust fumes.

. Hydraulic fluid escaping under pressure can
be invisible and have enough force to pene-
trate the skin. When searching for a suspect-
ed leak, use a piece of wood or cardboard
rather than your hands. If injured, seek med-
ical attention immediately to prevent serious
infection or reaction.

o

Relieve all pressure in the hydraulic system
before disconnecting the hose or performing
other work on the system. Make sure all con-
nections are tight and the hose is in good con-
dition before applying pressure to the system.

DURING TRANSPORT

. Use good judgment and drive slowly over

rough or uneven terrain.

Be sure tractor brakes are properly adjusted
and foot pedals locked together.

Check your state laws regarding the use of
lights, slow moving vehicle signs, safety chain
and other possible requirements. During
transport, it is recommended that the forks be
pivoted over the tub and the deflector pivoted
into the tub to insure 8' towing width.



SAFETY INSTRUCTIONS

WARNING: FAILURE TO COMPLY WITH THE ABOVE SAFETY INSTRUCTIONS OR THOSE THAT FOL-
LOW WITHIN THIS MANUAL COULD RESULT IN SEVERE PERSONAL INJURY OR DEATH.

THIS MACHINE IS NOT TO BE USED FOR ANY PURPOSE OTHER THAN THAT FOR WHICH IT IS
INTENDED AS EXPLAINED IN THE OPERATOR’S MANUAL, ADVERTISING LITERATURE OR OTHER
HAYBUSTER WRITTEN MATERIAL PERTAINING TO THE 256 BALE BUSTER.

SAFETY DECALS 2. Replace all damaged or missing decals. When
attaching decals, surface temperature of the
The safety decals located on your machine con- machine must be at least 40°F (5°C). The sur-
tain important and useful information that will face must also be clean and dry.
help you operate your equipment safely. Each of
these safety decals are shown on pages 40 and 3. When replacing a machine component to
41, which a decal is attached, be sure to also

replace the decal.
To assure that all decals remain in place and in
good condition, follow the instructions belnw: 4. Replacement decals can be purchased from
your Haybuster dealer.
1. Keep decals clean. Use socap and water - not
mineral spirits, adhesive cleanears and other
similar cleaners that will damage the decal.

HAYBUSTER BIG BALE BUSTER SPECIFICATIONS

Tractor H.P. Required oo See BEFORE OPERATING (Page 4) Min. 50 H.F.
CAPACIY ettt e 5-1/2 Ft. Long x 6-1/2 Ft. Dia., 1500 Lbs.
OpHONAl EQUIDIMENT ....eiieie et ese et e eteennnteensaeeenneens Quick Attach Bracket

Universal Axle Mounting Brackets
Bunk Conveyor Attachment

GAT BOX 1tiieitieiieeee et ns 540-1000 R.P.M. w/Mounting Extensions
ROTOT LENGIN .ttt ettt et e e e e et e et eatese e st et e ebean et e A n et e Rt e b et e e e re e eateenaeeeteae 72"
RO DIBIMEIET L.ttt ettt ettt et et ees e e s b esaeb et e s e s b aas e aseaeesbe e e e bt e neeaneebeeabeeeaeeatareaas 25-1/2"
ROTOr BEAMNGS = Bl 1eiiiiiiii ittt ettt e b et e s e b er ket e e eab ettt eear e e e nateeba s 1-3/4”
KNIVES = HEAI-TIEAIEM ..iiiiiiiiiie ettt ettt et b ettt et 2 e b e e e ete et eteeebeaeesen s 26
Caster Wheel - Taper Roller Bearings - Tire SiZ€.....cooroeiricroeinninisnesiccs e, 760 x 15 6-Ply
Working Position:

=T ale 11 o T OO OO SRS POTUPUUUPRRPPIS 1447

{4 Lo 4o D OO OO U U PP SO RO PSRRI UPUPRPPON 128"
Transport Position:

=] ol o] 4o U T SO PP PO PP PP S URPUUSRRP 144"

With Caster Whes! REMOVEA. ...ttt e et e 126"

LA DU N U OO TP OO PR USSP 84"

B G e e e e 658"

A =T0o ] ) SR TSSO P PP 2,500 Lbs.
2 Point Hookup
e DL OO OO T SO YU U YO P USROS PP OPPPPPRION 1000 R.P.M.
Dual Hydraulics (single hydraulic system optional) ...... ..o 1800 psi

Cylinder 3-1/2" x 16" Double Acting



TABLE OF CONTENTS 1

o1t eTo 1 ¥To}1 o] o U O PR 2
ODEralING TN S T UCH ONS e e e et 3-5
TrANSPOMATION & SIOTAGE euutii i e e e 6
IS | o] g ot 11 o] PO T O PP PP 7
Maintenance and AGJUSIMENTS ..o 8-9
REg]18] ] (I aToTo] 1] oo OO OOt 10
Hinge Frame Assembly #1, Ser. N0O. 101 10 S50 .. i TR 12-13
Hinge Frame Assembly #2, Ser. No. 101 10 950 i 14-15
Hinge Frame Assembly #2, Ser. N0o. 951 thru 2349 ..o 16-17
Hinge Frame Assembly #1, Ser. N0. 4058 thru ...eeeiiiieieniiiciiin e 18-19
Hinge Frame Assembly #1, Ser. N0. 9571 thru 4057 ..o 20-21
Main Frame & Swivel Wheel Assembly, Ser. NoO. 10110 850 22-23
Main Frame & Swivel Wheel Assembly, Ser. No. 851 10 1150 ... 24-25
Main Frame & Swivel Wheel Assembly, Ser. No. 1151 thru ... 26-27
Bale Conveyor Assembly, Ser. NO. 101 10 950 ..oc.iviiiiiiiiii i 28-29
Bale Conveyor Assembly, Ser. No. 351 thru 2349 ..o 30-31
Bale Conveyor Assembly, Ser. No. 2350 thru 4057 ....cooveiviiiiiiiiiiiieceeee e 32-33
Bale Conveyor Assembly, Ser. NO. 4058 ThrU ccoceeeeerieieniii i 34-35
Rack and Deflector Assembly, Ser. No. 101 thru 1496 ..o 36
Rack and Deflector Assembly, Ser. N0O. 1497 10 2449 ... 3
Spring Loaded Deflector Adjustment ... 38-39
Rack and Deflector Assembly, Ser. NO. 4058 thru..ccveee e 40-41
Tines and Tine Frame Assembly, Ser. Na. 101 10 950 ... 42
Tines and Tine Frame Assembly, Ser. No. 951 thru 3587 ... 43
Tines and Tine Frame Assembly, Ser. No. 3598 thru ... 44
Hydraulics Parts List, Ser. NO. 107 thrl oo 45
PT.0. Assembly Parts List, Ser. No. 101 10 950 ... 46
P.T.O. Assembly Parts List, Ser NO. 951 thrl .o 47
PT.0. Assembly Parts List, Ser. No. 3566 thru ..o 48
F.1.0. Assembly Partt List, Ser. No. 4058 thrl .o 49
Flow Control Valve, Ser. NO. 10T trU oottt ettt eaa e neeans 50
Hydraulic Cylinder, Ser. NO. TOT ThIU ..ui i 51
Orbit Motor, Ser. NO. 107 thrU .o 52
Bale Buster QUK Tatch, Ser NO. 1157 ettt et et e vt e area e eeas 54-55

Bale Buster Decal ReqUIremMents ... ..o 58-57




2 INTRODUCTION

Your Mode! 256 BIG BALE BUSTER is designed to load and shred all types of forage including
round bales up to 1,500 pounds or 66 inches in length and approximately 78 inches in diameter.

The BALE BUSTER has multiple uses:
1. Laying windrows in open fields.
2. Filling feed bunks - fenceline, circular, etc.
3. Spreading forage for livestock bedding.
4. Spreading muich over perennial plants, such as strawberries, mushrooms, etc.
5. Spreading muich over reclaimed land areas.

The purpose of this owner's manual is to explain maintenance requirements and routine adjust-
ments for the most efficient operation of your BALE BUSTER. There is also a trouble shooting sec-
tion which may help in case of any problems in the field. Any information not covered in this man-
ual may be obtained from your dealer or the factory.

When reference is made as to front, rear, right hand or left hand of machine, the reference is
always made from viewing the rear end of machine.

Always use serial number and model number when referring to parts or problems.

Model Serial No.




OPERATING INSTRUCTIONS 3

NORMAL SHUT-DOWN PROCEDURE

For your safety and the safety of others, you must
use the following normal shut-down procedure
before leaving the tractor controls unattended for
any reason, inciuding servicing, cleaning, or
inspecting the bale buster. A variation of the fol-
lowing procedure may be used if so instructed
within this manual or your tractor manual or if an
extreme emergency requires it.

a. Disengage PTO.

b. Lower machine to ground level.

c. Place transmission in park or set park brake.
d. Shut off engine and remove key.

3. Wait for all movement to stop.

PRE-STARTING INSPECTION
INSTRUCTIONS

To insure long life and economical operation, we
highly recommend the operator of the bale buster
be thoroughly instructed in the maintenance and
operation of the machine. There is no substitute
for a sound preventative maintenance program
and a well trained operator.

Prior to starting the engine of the tractor, we rec-
ommend the operator make a visual inspection of
the unit. This can be done as the lubrication is
being carried out. Any items that are worn, bro-
ken, missing or needing adjustment must be ser-
viced accordingly before operating the bale
buster.

WARNING: Before inspecting the machine,
use the normal shuti-down procedure on
this page.

Check the following:

1. Hydraulic components for leaks or damage.

‘WARNING: Hydraulic fluid escaping under
pressure can be almost invisible and can
have siufficient Torce to penetrate the skin.
When searching for suspected leaks, use a
piece of wood or cardboard rather than
your hands. If injured, seek medical atten-
tion immediately to prevent serious infec-
tion or reaction.

2. Lug nuts for tightness.

3. Condition of tire rims.
4. Tires for proper air pressure.

5. installation and condition of flails, and attach-
ment bolts.

6. Rotor for twine build-up.

7. Chains and belts for proper tension. and con-
dition.

9. Ins:allation and condition of shields.

10. Installation of slow moving vehicle (SMV)
sign if required.

11. Condition of decals.
TRACTOR SPECIFICATIONS

WARNING: Do not operate the bale buster
unless the tractor complies with the follow-
ing requirements:

1. Horsepower - 60 H.P. minimum.

2. Rollover protective structure and seat-
belts.

3. Hydraulic system - 8 gallons per minute
minimum, 1500 psi minimum two-way
valves.

4. Two sets of two-way hydraulic outlets.

5. The tractor must be of equal or greater
weight than the bale buster and bale to
assure adequate braking and steering
control.

6. Counterbalance weight - It may be neces-
sary to add weight to the front end of your
tractor to maintain adequate tractor sta-
bility and control. At ieast 20% of the totai
weight must remain on the front axie.




4 OPERATING INSTRUCTIONS

MOUNTING INSTRUCTIONS -
3-POINT HITCH MOUNT

1. Attach bale buster to the lowar lift arms of the
three-point hifch.

2. Measure the distance between the end of
the PTO shaft and the end of the rotor shaft.
The distance should be 34-36 inches.

ATTENTION

00 RP.M.
1000 R X3-— 34 TO 38 —=]
INCHES

P.T.O.

3 POINT $995 (o

s el

ADJUST HITCHES
ACCORDINGLY \

NOTE: If distance is not 34-35 inches, follow
steps 3-5.

3. Detach the tractor from the bale buster.

4. Reinstall the adjustable hitches in any of the
four holes on the main frame so that the 34
to 36 inch measurement will be obtained
when the tractor is attached.

5. Reattach the tractor to the bale buster.

6. Attach the PTO shaft to the tractor PTO
shaft. Depress the button on the coupling
and slide the coupling onto the splined shaft.
Make sure the spring loaded safety catch is
properly seated.

7. Connect the two hydraulic hoses from the
hydraulic cylinder to one set of hydraulic cou-
plers on the tractor.

8. Connect the two hydraulic hoses from the
bale conveyor speed control vaive to the sec-
ond set of hydraulic couplers on the tractor.

9. Raise the three point hitch until the bale
buster frame is level. Lock the hitch control
lever in that position.

NOTE: The use of stabilizers or sway bars is rec-
ommended to prevent sideways movement
of the machine.

WARNING: Improper hitch adjustment may
cause separation of P.T.O., driveline when
loading bale or operating over uneven ter-
rain. Separation may also occur if three
point links are lifted excessively high.

IMPORTANT: When using smaller tractors in
the CATEGORY Ill class, be certain three
point rating is at least 4000 Ibs.

STARTING MACHINE

WARNING: After making all necessary
hookups to tractor, be sure rotor chamber
is clear of any solid objects. Make sure
any bystanders are away from discharge
before engaging PTO. Flying objects can
cause serious injury or even death.

BALE CONVEYOR SPEED

Rale conveyor speed is set with the bale convey-
or speed control valve.

To chop the forage finer, decrease the conveyor
speed by rotating the control lever up and to the
left. For a coarser cut, increase the conveyor
speed by rotating the lever to the right and down.

DEFLECTOR

The deflector assembly can be adjusted for dif-
ferent scattering effects. Raise the deflector for a
wider spread. Lower the deflector for a narrower
windrow. When bunk feeding an (8300420 option-
al) 18" wide deflector belt can be added to pre-
vent material from blowing past the bunk.

STRIPPER PLATES

-~

he bale buster comes with one stripper plate
standard. For a finer cut, one or two more stripper
plates can be added. Space the added stripper
plates 4" apart and drill five 17/32" holes for each
plate using the plate as a guide. Install the plate
with five 1/2" x 1-1/2" bolts, flat washers, lock

washers, and nuts.




OPERATING INSTRUCTIONS 5

in applications such as land reciamation, where a
very coarse cut is desired, the stripper plate may
be removed.

SLUG BARS

The Bale Buster comes standard with four slug
bars. Up to seven slug bars can be instalied.
Increasing the number of slug bars heips hold the
base away from the rotor, particularly when
shredding wet, tough bales.

The slug bars can aiso be adjusted to expose
more or less of the flail knives to the bale. This is
accomplished by adding and subtracting flat
washers, from either end of each bar.

Operating tractor at maximum RPM allows
machine to do a better job of chopping forage

and also keeps a minimum of twine buildup on
rotor. Twine buildup should be kept to a minimum
to reduce fire hazard.

Basic machine is equipped with two (2) stands for
storage. Make sure base of stands are setting
firmly before unhooking from tractor mounts. If
machine is equipped with bunk feeder attach-
ment, make sure feeder stand is in position
before unhooking from tractor. CAUTION:
Serious injury could result if machine is
allowed to tip.

Always operate slat conveyor to rotate bale in
direction indicated by arrow on front shield.
Reverse direction only if bale is lodged or hesi-
tates to turn.




6 TRANSPORTATION & STORAGE

This machine is designed to fold for ease of
ransportation and siorage. The rack and deflec-
tor assembly folds inside of bale chamber. The
bale lifter folds and locks over the bale chamber.
To unfold tine frame, tilt hinge frame hydraulicaily
to allow tine frame to lay on ground. Lock tine
frame pin, located at hinge point, to prevent tines
from folding in each time a bale is loaded. Fold
out rack and deflector hitching rack straps to the
rack. Reverse procedure to fold for transport.

PREPARING FOR STORAGE

WARNING: When preparing machine for stor-
age, use normal shut-down procedure.

Clean all mud, dirt, grease and other foreign
material from the exterior of the machine. Cut all
twine off from around the rotor. Wash the com-
plete machine. If washing the Bale Buster with a
high pressure washer, keep the nozzle away from
the sealed bearings. Repaint places where bare
metal is exposed - this will inhibit rusting.

Place the jackstands in the down and in locked
position. Block the rear axle up taking the weight
off the tires, but do not deflate the tires. If possi-
ble, store the machine in a dry, protected place. If
it is necessary to store the machine outside,

cover it with waterproof canvas, plastic, or other
suitabie protective material.

Coat expesed lift cylinder rod with grease. Oil
chains on conveyor. Lubricate thoroughly accord-
ing to lubrication instructions. Repack wheel
bearings.

Check the machine for any worn or broken parts.
By ordering parts now, you will avoid delays when
it is time to remove the machine from storage.
When ordering parts aiways specify machine ser-
ial number and the part number of the replace-
ment part. Part numbers can be found in the
parts section of this manual.

REMOVING FROM STORAGE
Remove all protective coverings.

Remove blocking from under Bale Buster. Check
tire pressure.

| ubricate machine in accordance with lubrication
instructions found in this manual.

Check all hydraulic hoses for deterioration and, if
necessary, replace. tighten any loose bolts, nuts
and hydraulic fittings.

Follow pre-starting inspection instructions.




LUBRICATION 7

Machine has 13 points to lubricate with grease gun every 15 hours of operating time. Use good grade of
lubricant.

1, Oy O DBATINGS .o eutitite ettt ettt er e s bbb 2
2. PT.0. universal joints and telescope Shaft ... 3
3. Main frame DIVOt DUSHINGS .ouueeeiatieiiii ot 2
4, SWIVEI WHEE! DIVOL 1oeiiitiiieieie sttt 4
5. CoUNEr SNAM DEATMTS c.veteieeeiteeirieee et 2

CAUTION: Always shut off machine before adjusting or lubricating.




8 MAINTENANCE AND ADJUSTMENTS

CAUTION: Before performing any mainte-

nance or adjustments make sure machine
is NOT running. If for any reason arc weld-
ing is to be done, always ground cylinder to

frame of machine to prevent arcing in bear-

W

4.

[8)]

ings.

. Check for loose or badly worn boilts.

Check for loose or misaligned sprockets on
bale conveyor.

Conveyor chain should be adjusted to allow
lifting slat 1” to 1-1/2” above deck.

Follow Lubrication Chart.

. Inspect rotor and all rotating parts for twine

or wire build-up.

Check air pressure in tires, 40 Ibs.

. Discharge deflector has adjusting straps

(opposite Page Ref. D) to allow forage to be
spread to any desired width.

10.

11.

12.

13.

Bale deflector (opposite Page Ref. E) has
been pre-set at {actory.

Slug bars in front of rotor may be adjusted to
expose more or less of the flail knives by
adding or subtracting washers as shown on
opposite Page Ref. A & B.

Additional slug bars may be added to prevent
slugs from going through rotor when shred-
ding small or large square bales. A kit is
available through your dealer.

Check wheel bearings, and seals.

Torque flail knife anchor bolts, 180 to 190 fi.
Ibs.

Relieve all pressure in the hydraulic systemn
before disconnecting the lines or performing
other work on the system. Make sure all con-
nections are tight and lines are in good con-
dition before applying pressure to the sys-
tem.




MAINTENANCE AND ADJUSTMENTS 9

HOL33 A0 |y
vg |

v

1 At s

A
\\\\\\ ——




10 TROUBLE SHOOTING

PROBLEM CAUSE REMEDY

1. No Capacity

—

. Bale turning too slow. 1. Open flow control vaive.

5 Bale Does Not Turn 1. Reverse rotation of slat con-

—

. Bale lodged in feeder.

Veyor.
3. Excessive Vibration 1. Broken flail. 1. Replace flail.
2. Defective cylinder bearing. 2. Replace bearing.

3. Replace worn part or com-

3. Misaligned or worn PTO. plete PTO.
4. Machine Will Not Lift Bale 1 T;a;/c.tor hydraulic pressure too 1. Check pressure.
2. Hydraulic oil leaking by piston | 2. Repair or replace hydraulic
in cylinder. cylinder.
3. Forage Too Coarse 1. Conveyor speed too fast. 1. Decrease conveyor speed.
2. Slug bar set oo low. 2. Raise slug bar to expose less

flail.

3. Replace or add additional

3. Stripper bar removed. stripper bar.

6. Forage Too Fine 1. Conveyor speed 100 slow. 1. Increase conveyor speed.

2. Lower slug bar to expose

2. Slug bar set too high. more flail

3. Remove cne or all stripper

3. Extra stripper bar instalied. bars.

1. Lower deflector.
1. Deflector to high. Add (optional) 18"x639-3/4"
deflector belting.

7. Forage Blows Past Bunk When
Bunk Feeding




BIG BALE BUSTER
2 POINT HOOKUP
"PARTS BOOK

256 2-PT







TABLE OF CONTENTS 11

Hinge Frame Assembly #1, Ser. No. 10110 950 ..., 12-13
Hinge Frame Assembly #2, Ser. NO. 101 10 S50 . i, 14-15
Hinge Frame Assembly #2, Ser. N0. 851 thru 2348 ... 16-17
Hinge Frame Assembly #1, Ser. NO. 4058 thrU oo 18-19
Hinge Frame Assembly #1, Ser. NO. 851 thru 4057 ... 20-21
Main Frame & Swivel Wheel Assembly, Ser. No. 10110 850 22-23
Main Frame & Swivel Wheel Assembly, Ser. N0. 951 10 1150 ..o 24-25
Main Frame & Swivel Wheel Assembly, Ser. No. 1151 thru ..o 26-27
Bale Conveyor Assembly, Ser. No. 101 10 950 i 28-29
Bale Conveyor Assembly, Ser. No. 851 thru 2849 ..., 30-31
Bale Conveyor Assembly, Ser. No. 2850 thru 4057 ..ot 32-33
Bale Conveyor Assembly, Ser. NO. 4058 thrU oo 34-35
Rack and Deflector Assembly, Ser NO. 10T thru 1408 oo 36
Rack and Deflector Assembly, Ser. No. 1487 10 2449 ... 37
Spring Loaded Deflector AdJUStMENt ..o 38-39
Rack and Deflector Assembly, Ser. NO. 4058 thrt..euuiueeiree it 40-41
Tines and Tine Frame Assembly, Ser. No. 10110 850 .. i 42
Tines and Tine Frame Assembly, Ser. NO. 951 thru 3597 ..., 470
Tines and Tine Frame Assembly, Ser. NO. 3598 thru.......oooiiii 44
Hydraulics Parts List, Ser. No. 107 thru e 45
PT.0. Assembly Parts List, Ser. No. 101 10 50 oo, 46
PT.0. Assembly Parts List, Ser. NO. 951 thru 47
P.T.0. Assembly Parts List, Ser. NO. 3586 thrU oo 48
P.T.0O. Assembly Partt List, Ser. NO. 4058 thri ..o.uuueeeeei 49
Flow Control Valve, Ser. INO. 10T U oo e et e 50
Hydraulic Cylinder, Ser. NO. 101 ThrU oo .51
Orbit Motor, Ser. NO. 101 thrU oo 52
Bale Buster QUIK Tatch, Ser NO. 1151 e e e 54-55

Bale Buster Decal ReqUITEMENTS ..o 56-57




12 HINGE FRAME ASSEMBLY #1

Ser. No. 101 to 850




HINGE FRAME ASSEMBLY #1 13

Ser. No. 101 to 850

ITEM PART NO. QTY. DESCRIPTION
1 8100066 1 Hinge Frame
2 8100023 1 Rear Shield
3 8100024 1 Stripper Plate
4 8100025 4 Slug Bar
5 8100026 1 Rotor
6 5200004 32 Flail
7 8100027 32 Flail Bushings
8 8100028 2 Conveyor Mount
9 8100029 2 Hanger
10 8100067 1 Rotor End Plate
11 8100031 2 Rack Strap
12 8100068 1 Lever
13 8100089 1 _ever Stop
14 8100034 2 Connector Link
15 6100013 1 Spring
18 4800099 2 Clamp, 5/16”
17 1100025 1 1/4” Chain, 5 Links
18 4800100 32 5/8" x 4" Grade 5 Bolt
19 4900012 32 5/8” Self Locking Nut
20 4800003 13 3/8” x 1" Hex Head Bolt
21 4800098 2 3/8" x 1-1/4” Hex Head Boit
22 4800034 3 3/8” x 1-1/2” Hex Head Bolt
23 4800018 2 1/2" x 1-1/4” Hex Head Bolt
24 4800082 e 1/2" x 1-1/2" Hex Head Bolt
25 4800010 8 5/8" x 2" Hex Head Bolt
26 4900002 15 3/8” Hex Nut
27 5000019 15 3/8” Lock Washer
28 5000001 26 3/8" Flat Washer
29 4900023 3 3/8” Self Locking Nut
30 4300001 9 1/2" Hex Nut
31 45800014 2 1/2” Self Locking Nut
32 5000006 9 1/2” Lock Washer
33 5000004 5 1/2” Flat Washer
34 4500005 8 5/8" Hex Nut
35 5000003 8 5/8" Lock Washer
36 5000002 20 5/8" Flat Washer
37 4800139 1 3/4" x 4-1/2" Hex Head Bolt
38 4900013 1 3/4” Lock Nut
39 6100005 1 Spring




14 HINGE FRAME ASSEMBLY #2

Ser. No. 101 to 850




HINGE FRAME ASSEMBLY #2 15

Ser. No. 101 to 250

ITEM PART NO. QTY. DESCRIFTION
1 8100035 1 Sale Deflector
2 8100036 1 Hydraulic Motor Mounting Bracket
3 8100037 1 Fiow Control Mounting Bracket
4 8100038 1 Front Shield
5 8100070 1 P.T.O. Shield
B8 19C0011 2 Rotor Bearing, 4-Hole Flange 1-3/4"
7 2200008 2 Rotor Bearing Lock Collar
8 4100030 2 Cylinder Pin :
9 4100031 4 Hair Pin
10 4800043 2 1/4" x 2-1/2" Cotter Key
11 8100040 1 Hose Hanger Bracket
12 8100041 1 Hese Hanger
13 4800101 2 1/4” x 2-1/2" Hex Head Bolt
14 4800003 6 3/8" x 1" Hex Head Bolt
15 4800098 3 3/8" x 1-1/4” Hex Head Bolt
16 4800029 1 3/8" x 2-1/2" Grade 5 Bolt
17 4900009 2 1/4” Hex Nut
18 5000024 2 1/4” Lock Washer
19 4900002 8 3/8" Hex Nut
20 4900023 2 3/8" Self Locking Nut
21 5000019 8 3/8” Self Locking Nut
21 5000019 8 3/8" Lock Washer
22 5000001 8 3/8” Fiat Washer
23 4800018 3 1/2" x 1-1/4” Hex Head Bolt
24 4800082 10 /2" x 1-1/2” Hex Head Bolt
25 4900001 13 1/2" Hex Nut
26 5000006 13 1/2" Lock Washer
27 5000004 7 1/2" Flat Washer
28 4800102 2 3/4”" x 7" Adjusting Bolt
29 4900004 4 3/4” Hex Nut
30 3900003 1 207 Hydraulic Motor (See Page 50)
31 3800036 1 Flow Control Valve (see Page 50)
32 4100027 1 Hydraulic Cylinder (see Page 51)
33 8100142 1 Bale Guide Brace




16 HINGE FRAME ASSEMBLY #2

Ser. No. 851 thru




HINGE FRAME ASSEMBLY #2 i7

Ser. No. 251 thru

16 4800028 3/8" x 2-1/2" Grade 5 Bolt

ITEM PART NO. QTY. DESCRIPTION
1 8100033 1 Bale Deflector
2 8100035 1 Hydraulic Motor Mounting Bracket 116
3 8100037 1 Fiow Control Mounting Bracket
4 8100038 1 Front Shield
5 8100070 1 P.T.O. Shield
6 1900011 2 FHotor Bearina. 4-Hole Flange 1-3/4"
7 2200008 2 Rotor Bearing Lock Collar
8 4100030 2 Cylinder Pin
9 4100031 4 Hair Pin
10 4800043 2 1/4” x 2-1/2" Cotter Key
1 8100040 1 Hose Hanger Bracket
12 8100041 1 Hose Hanger
13 4800101 2 1/4” x 2-1/2" Hex Head Bolt
14 4800003 6 3/8" x 1" Hex Head Bolt
15 4800088 3 3/8” x 1-1/4” Hex Head Bolt
1
17 4900009 2 1/4” Hex Nut

18 5000024 2 1/4" Lock Washer

19 4900002 8 3/8” Hex Nut

20 4900023 2 3/8” Self Locking Nut

21 5000018 8 3/8” Self Locking Nut

22 5000001 8 3/8" Flat Washer

23 4800018 3 1/2" x 1-1/4” Hex Head Bolt

24 4800082 10 1/2"x 1-1/2" Hex Head Bolt

25 4900001 13 1/2” Hex Nut

26 5000006 13 1/2” Lock Washer

27 5000004 7 1/2” Flat Washer

28 4800102 3/4” x 7" Adjusting Bolt
29 4800004 3/4” Hex Nut

31 3800038 Flow Control Valve (see Page 50)
32 4100027 Hydraulic Cylinder (see Page 51)

2
4
30 3500003 1 207 Hvdraulic Motor {See Page 52)
1
1
33 8100142 1 Bale Guide Brace

Serial No. 2350 Thru
4A 8100173 1 Front Shield Wide Conveyor

Serial No. 4058 Thru
4B 8100432 Front Shield
30A 3900019 1 Orbit Motor Complete Dan Foss 151-2088
32A 4100119 1 Hydraulic Cylinder, Welded




18 HINGE FRAME ASSEMBLY #1

Ser. No. 4058 thru

1304




HINGE FRAME ASSEMBLY #1 19

Ser. No. 4058 thru

ITEM PART NO. QTY. DESCRIPTION
1 8100504 1 Frm/Hinge/1996
2 8100440 1 Shid/Rear/Shrdr/258R3G
3 8100024 1 Stripper Plate
4 8100025 5 Slug Bar
5 8100437 1 Rir/New/30Fail
6 5200008 30 Flail/BB/8"
7 7500223 30 Flail Bushing
8 8100174 2 Wide Conveyor Mount
9 8100067 1 Rotor End Plate
10 8100068 1 laever
11 8100069 1 Lever Stop
12 8100034 2 Connector Link
13 6100013 1 Spring
14 4800099 2 Clamp, 5/16”
15 1100085 1 1/4” Chain, 5 Links
16 4800100 30 5/8” x 4" Grade 5 Bolt
17 4300012 30 5/8" Self Locking Nut
18 4800003 13 3/8" x 1" Hex Head Bolt
19 4800034 3 3/8" x 1-1/2" Hex Head Bolt
20 4800082 9 1/2" x 1-1/2" Hex Head Bolt
21 4800010 8 5/8" x 2" Hex Head Bolt
22 4300002 15 3/8” Hax Nut
23 5000019 15 3/8" Lock Washer
24 5000001 26 3/8" Flat Washer
25 4900023 3 3/8” Self Locking Nut
26 4900001 9 1/2" Hex Nut
27 5000006 9 1/2" Lock Washer
28 5000004 5 1/2” Flat Washer
29 4300005 8 5/8" Hex Nut
30 5000003 8 5/8" Lock Washer
31 5000002 20 5/8" Flat Washer
32 4800139 1 3/4” x 4-1/2” Hex Head Bolt
33 4900013 1 3/4" Lock Nut
34 6100005 1 Spring
35 8100125 1 Rotor =nd Shield




20 HINGE FRAME ASSEMBLY #1

Ser. No. 951 thru 4057




HINGE FRAME ASSEMBLY #1 21

Ser. No. 251 thru 4057

ITEM PART NO. QTY. DESCRIPTION
1 8100123 1 Hinge Frame
2 8100023 1 Rear Shieid
3 8100024 1 Stripper Plate
4 8100025 4 Slug Bar
5 8100124 1 32 Flail Rotor SN 101 to 2864
5A 8100218 1 26 Flail Rotor SN 2885 thru
6 5200004 32 26 Flail
7 8100027 32 26 Flail Bushings
8 8100028 2 Conveyor Mount
S 8100028 2 Hanger
10 8100067 1 Rotor End Plate
11 8100422 2 Rack Strap
12 8100068 1 Lever
13 8100089 1 Lever Stop
14 8100034 2 Connector Link
15 6100013 1 Spring
16 4800089 2 Clamp, 5/18”
17 1100085 1 1/4” Chain, 5 Links
18 4800100 32 26 5/8” x 4" Grade 5 Bolt
19 4300012 32 26 5/8” Self Locking Nut
20 4800003 13 3/8" x 1" Hex Head Bolt
21 4800088 2 3/8" x 1-1/4” Hex Head Bolt
22 4800034 3 3/8" x 1-1/2" Hex Head Boilt
23 4800018 2 /2" x 1-1/4” Hex Head Bolt
24 4800082 9 1/2" x 1-1/2" Hex Head Bolt
25 4800010 8 5/8" x 2" Hex Head Bolt
26 4900002 15 3/8” Hex Nut
27 5000019 15 3/8” Lock Washer
28 5000001 26 3/8" Flat Washer
29 43500023 3 3/8” Self Locking Nut
30 4300001 9 1/2" Hex Nut
31 49i00014 4 1/2" Self Locking Nut
32 5000006 9 1/2" Lock Washer
33 5000004 7 1/2” Flat Washer
3 4900005 8 5/8" Hex Nut
35 5000003 8 5/8" Lock Washer
36 5000002 20 5/8" Flat Washer
37 4800139 1 3/4” x 4-1/2" Hex Head Bolt
38 4300013 1 3/4” Lock Nut
39 6100005 1 Spring
40 8100125 1 Rotor End Shield
41 8100168 2 Rack Strap Locking Bracket
42 6100002 2 Spring
4 4800068 2 1/2” x 3" Hex Head Bolt
Serial No. 2350 Thru
1A 8100172 1 Hinge Frame Wide Conveyor
2A 8100173 1 Rear Shield Wide Conveyor
8A 8100174 2 Wide Conveyor Mount




22 MAIN FRAME & SWIVEL WHEEL ASSEMBLY

Ser. No. 101 to 850




MAIN FRAME & SWIVEL WHEEL ASSEMBLY 23

Ser. No. 101 thru 250

iTEM PART NO. QTY. DESCRIPTION

1 8100071 1 Main Frams
2 8100053 2 Stand
3 4800107 2 1/8" Hair Pin
4 8100054 1 Swivel Whesl Pivot Weldment
5 8100055 1 Swivel Whesl Pivot Thrust Washer
6 8100056 1 Swivel Whee! Retainer Washer
7 8100057 1 Swivel Wheea! Frame Weldment
8 3000007 1 Spindle
9 2800006 1 Wheel, 15", 5-Bolt

10 2600008 1 Tire, 760 x 15", Rib Type

11 2700005 1 Tube, 157

12 2300039 1 Hub

13 2900015 1 Cone, Inner

14 2900018 1 Cone, Outer

15 2900016 1 Cup, Inner

16 2900017 1 Cup, Outer

17 2900014 1 Seal

18 3000006 1 Nut

19 2900018 1 Washer

20 2900013 1 Cap

21 3000005 1 Cotter Key

22 8100058 2 Hinge Weldment

23 8100058 2 Shim

24 4800086 2 Link Pin, 1-1/8"

25 4900024 2 Nut, 1-1/8"

26 5000025 2 Lock Washer, 1-1/8"

27 4800114 8 1/2” x 2" Hex Head Bolt, Grade 5

28 4900001 8 1/2” Hex Nut

29 50000086 8 1/2” Lock Washer

30 4800010 8 5/8" x 2" Hex Head Bolt

31 4800106 1 5/8" x 1-1/2" Hex Head Bolt

32 4300005 4 5/8" Hex Nut

33 5000003 5 5/8" Lock Washer

34 3800041 2 Grease Zerk, Straight

35 2900012 5 Whee! Bolt

36 3800042 2 Grease Zerk, 80°

37 4800140 2 1" x 3" Boit

38 5000053 2 1" Lock Washer

39 4900031 2 Nut

40 4800115 2 3/4” x 2-1/2" Bott

41 5000012 2 3/4" Lock Washer

42 5000005 2 3/4" Flat Washer

43 4900004 2 3/4” Hex Nut

44 5000002 4 5/8" Fiat Washer

45 8100072 1 Swivel Whee! Frame

46 8100073 1 Adjustable Hitch, Right

47 8100074 1 Adjustable Hitch, Left




24 MAIN FRAME & SWIVEL WHEEL ASSEMBLY

Ser. No. 951 to 1150

W v
y ¢ et
TS
68 4
£




MAIN FRAME & SWIVEL WHEEL ASSEMBLY 25

Ser. No. 851 to 1150

ITEM PART NO. QTY. DESCRIPTION

1 8100126 1 Main Frame
2 8100053 2 Stand
3 4800107 2 1/8" Hair Pin
4 8100084 1 Dual Wheel Frame
5 8100054 2 Swivel Wheel Pivot Weldmeant
6 8100055 2 Swive] Wheel Pivot Thrust Washer
7 8100056 2 Swivel Whee! Retainer Washer
8 8100057 2 Swivel Wheel Frame Weldment
9 3000007 2 Spindie

10 2800006 2 Wheel 15", 5-Bolt

11 2600008 2 Tire 760 x 157, Rib Type

12 2700005 2 Tube 15"

13 2900039 2 Hub

14 2800015 2 Cone, Inner

15 2900016 2 Cup, Inner

16 2900017 2 Cup, Quter

17 2300018 2 Cone, Outer

18 | 2900014 1 Seal

19 3000008 2 Nut

20 290019 2 Washer

21 23800013 2 Cap

22 3000005 1 Cotter Key

23 23800012 10~ Wheel Bolt

24 8100058 2 Hinge Weldment

25 8100058 22 Shim

26 8100127 1 Adjustable Hitch, Right

27 8100128 1 Adjustable Hitch, Left

28 3800042 2 Grease Zerk, 90°

29

30 4800086 2 Link Pin 1-1/8"

31 4900024 2 Nut 1-1/8"

32 5000025 2 Lock Washer 1-1/8”

33 4800114 8 1/2" x 2" Grade 5 Hex Bolt

34 43900001 8 1/2" Hex Nut

35 5000006 8 1/2" Lock Washer

36 4800010 12 5/8" x 2" Hex Bolt

37 4800106 2 5/8"x 1-1/2" Hex Bolt

38 49300005 12 5/8" Hex Nut

39 5000005 14 5/8" Lock Washer

40 5000002 4 5/8" Flat Washer

49 3800041 4 CGrease Zerk, Straight

42 4800140 2 1" x 3" Bolt

43 5000053 2 1" Lock Washer

44 4300031 2 1" Hex Nut

45 4800115 2 3/4" x 2-1/2" Baolt

48 5000012 2 3/4”" Lock Washer

47 5000005 2 /4" Flat Washer

48 4300004 2 3/4" Hex Nut

49 2900011 2 Hub Complete




26 MAIN FRAME & SWIVEL WHEEL ASSEMBLY

Ser. No. 1151 thru

B w/ﬁm_y \=qW..®Iwm i \\NM\\\\\ !/ R .ﬁlv\mm
Gefiind falmmam =0 / 3,
S/ g
Jp— - tend T R
_w\@\ N\mwu %/ \\\\\\\
674 N !

£ é




MAIN FRAME & SWIVEL WHEEL ASSEMBLY 27

Sar. No. 1151 thru

-

[TEM PART NO. GQTY. DESCRIPTION

1 8100128 1 Main Frams
2 8100053 2 Stand
3 4800107 2 1/8" Hair Pin
4 8100084 1 Dual Whesl Frame
5 8100054 2 Swivel Wheel Pivot Weldment
B 8100055 2 Swivel Wheel Pivot Thrust Washer
7 81000586 2 Swivel Whesal Retainer Washer
8 8100057 2 Swivel Wheel Frame Weildment
9 3000007 2 Spindle

10 2800006 2 Whese! 157, 5-Bolt

11 2600008 2 Tire 760 x 15", Rib Type

12 2700005 2 Tube 15"

13 2900039 2 Hub

14 2900015 2 Cone, Inner

15 2800016 2 Cup, Inner

16 2900017 2 Cup, Outer

17 2900018 2 Cone, Outer

18 2900014 1 Seal

19 30000086 2 Nut

20 2200019 2 Washer

21 2900013 2 Cap

22 3000005 1 Cotter Key

23 2900012 10 . Whezal Bott

24 8100058 2 Hinge Weldment

25 8100059 2 Shim

256 8100038 1 Adjustable Hitch, Right

27 8100139 1 Adjustable Hitch, Left

28 3800042 2 Grease Zerk - 90°

29

30 4800086 2 Link Pin. 1-1/8"

31 4900024 2 Nut 1-1/8"

32 5000025 2 Lock Washer 1-1/8”

33 4800114 8 1/2" x 2" Grade 5 Hex Bolt

34 4900001 8 1/2" Hex Nut

35 5000006 8 1/2" Lock Washer

36 4800010 15 5/8" x 2" Hax Bolt

37 4800106 2 5/8" x 1-1/2" Hex Bolt

38 4900005 16 5/8" Hex Nut

39 5000003 18 5/8” Lock Washer

40 5000002 8 5/8” Flat Washer

41 3800041 4 Grease Zerk, Straight

42 4800140 2 1" x 3" Bolt

43 5000029 2 1" Lock Washer

44 4900031 2 1" Hex Nut

45 4800115 2 3/4" x 2-1/2" Bolt

46 5000012 2 3/4" LLock Washer

47 5000005 2 3/4" Flat Washer

48 4900004 z 3/4” Hex Nut

49 8100137 1 Brace

50 2900011 2 Hub Complete




28 BALE CONVEYOR ASSEMBLY

Ser. No. 101 to 850

—0




BALE CONVEYOR ASSEMBLY 239

Ser. No. 101 to 250

ITEM PART NO. QTY. DESCRIPTION
1 8100048 1 Conveyor Frame
2 8200002 1 Drive Shaft 1" x 70-1/2”
3 8100078 10 Slat
4 1100102 2 Chain CAB20, 39 Links
5 1100103 2 Connector Link CA820
6 8100051 2 Tightener Bracket
7 4800104 2 Adjusting Bolt 1/2"x 5"
8 8200004 1 Idler Spindle 1" x 71-1/2”
9 1000088 2 Idler Sprocket
10 10000088 2 Drive Sprocket
11 1000028 2 Coupler Sprocket
12 1100026 1 Coupler Chain
13 1100089 1 Connector Link
14 2100003 4 Flangette
15 2000002 2 Bearing, 1" Bore
18 2200004 2 Bearing Lock Collar
17 48000286 2 3/8”" Jam Nut
18 6200011 1 1/4” x 1" Woodruff Key
19 8200012 2 1/4” x 2" Square Key
20 4800147 40 5/16" Grade 5 Bolt, 7/8" Long
21 490001+ 40 5/16” Top Locking Nut
22 4800008 4 5/16" x 3/4” Hex Head Bolt
23 4300003 4 5/16” Hex Nut
24 5000022 4 5/16" Lock Washer
25 4900001 4 1/2” Hex Nut
26 5000004 4 1/2”" Flat Washer
27 4800105 2 3/8" x 1" Set Screw
28 3900003 1 Orbit Motor (see Page 50)
29 7500147 2 Brass Bushing Idler Sprocket (not shown)




30 BALE CONVEYOR ASSEMBLY

Ser. No. 951 thru 2349




BALE CONVEYOR ASSEMBLY 31

Ser. No. 851 thru 2348

—

ITEM PART NC. QTY. DESCRIPTION
1 8100120 1 Conveyor Frame
2 8200002 1 Drive Shaft 1" x 70-1/2”
3 8100076 10 Slat
4 1100102 2 Chain CAB20, 39 Links
5 1100103 2 Connector Link CAB20
£ 8100051 2 Tightener Bracket
7 4800104 2 Adjusting Bolt 1/2" x 5"
8 8200004 1 Idler Spindie 1" x 71-1/2"
S 1000088 2 Idler Sprocket
10 1000088 2 Drive Sprocket
11 1000029 2 Coupler Sprocket
12 1100028 1 Coupier Chain
13 1100029 1 Connector Link
14 2100002 4 Flangette
15 2000002 2 Bearing, 1” Bore
16 2200004 2 Bearing Lock Collar
17 4300026 2 3/8” Jam Nut
18 6200011 1 1/4” x 1" Woodruff Key
19 6200012 2 1/4” x 2" Square Key
20 4800147 40 5/16" Grade 5 Bolt, 7/8” Long
21 4900011 40 5/18" Top Locking Nut
22 4800008 4 5/16” x 3/4” Hex Head Bolt
23 4900003 4 5/16" Hex Nut
24 5000022 4 5/18” Lock Washer
25 4300001 4 1/2" Hex Nut
26 5000004 4 1/2" Flat Washer
27 4800105 2 3/8" x 1" Set Screw
28 3900003 1 Orbit Motor (see Page 50)
29 8100167 1 Slat End (weld on, not shown)
30 7500147 1 Brass Bushing ldler Sprocket (not shown)




32 BALE CONVEYOR ASSEMBLY

0 thru 4057

35

Ser. No. 2




BALE CONVEYOR ASSEMBLY 33

Ser. No. 2350 thru 4057

ITEM PART NO. Q7Y. DESCRIPTION
1 8100189 1 Wide Conveyor Frame
2 8200002 1 Drive Shaft 1" x 70-1/2"
3 8100170 9 Siat (17 Lugs)
4 1100150 2 Chain CAB20 44 Links and 9 Attachments
5 1100103 2 Connector Link CA820
5 8100051 2 Tightener Bracket
7 8100308 1 Idler Shaft Bushing Brackat
8 4800104 2 Adjusting Bolt 1/2" x 5”
9 8200004 1 Idler Spindle 1" x 71-1/2"
10 1000088 2 Idler Sprocket
11 1000089 2 Drive Sprocket
12 1000029 2 Coupler Sprocket
13 1100026 1 Coupler Chain
14 1100099 1 Connector Link
15 2100003 4 Flangette
16 2000002 2 Bearing 1" Bore
17 2200004 2 Bearing Lock Collar
18 2200009 8 1" Shaft Collar
19 4900026 2 3/8" Jam N ut
20 6200011 1 1/4” x 1" Woodruff Key
21 6200012 2 1/4” x 2" Square Key
22 4800147 36 5/16" x 7/8" Grade 5 Bolt
23 4900011 36 . 5/16" Lock Nut
24 4800008 4 5/18" x 3/4” Bolt
25 4900003 4 5/16" Nut
26 5000022 4 5/16" Lock Washer
27 4900001 4 1/2” Nut
28 5000004 4 1/2" Flat Washer
28 4800105 2 3/8” x 17 Set Screw
30 3900003 1 Orbit Motor (See Page 50)
31 8100171 2 Plastic Rub Plate (Wide Conveyor)
32 4800098 4 3/8” x 1-1/4” Bolt
33 5000001 8 3/8” Flat Washer
34 5000019 4 3/8” Lock Washer
33 4900002 4 3/8” Nut
38 8100380 1 Slat End (Weld On) Not Shown
37 7500147 1 Brass Bushing (ldler Sprocket) Not Shown




34 BALE CONVEYOR ASSEMBLY

Ser. No. 4053 thru




BALE CONVEYOR ASSEMBLY 3

Ser. No. 4058 thru

EM PART NO. QTY. DESCRIPTION
1 8100459 Cnvyr/Assy/253
2 8100454 1 Frame/Convyr/Shredder/256
3 8100449 2 Guard/Twins/Cnvyr/256
4 8100410 1 Conveyor Side Ext. R.H.
5 8100409 1 Conveyor Side Ext. L.H.
6 8100401 1 idler Shaft 1 x 71-1/2
7 8100323 1 Shaft/Drive/1x70-1/2
8 8100171 2 Plastic Strip Wide Conveyor
9 8100170 9 Stat (1" Lugs)

10 8100051 2 Tightener Bracket

11 7500147 4 1" 1D Oilite Bushing

12 6200011 1 Key/Woodruff/ 1/4x1

13 6200010 1 Key/SQ/1/4x1

14 6200005 2 Key/SQ/1/4x1-1/2

15 5000023 4 Washer/Flat/5/16

16 5000022 4 Washer/Lock/5/16

17 50000189 12 Washer/Lock/3/8

18 5000004 4 Washer/Fiat/1/2

19 5000001 16 Washer/Flatv/3/8

20 4900099 35 Nut/Lock/Hex/5/16/GR8

21 4800026 2 Nut/Jam/3/8

22 4900003 4 Nut/Hex/5/18

23 4800002 12~ Nut/Hsx/3/8

24 43900001 4 Nut/Hex/1/2

25 4800393 36 Bolt/Hex/5/16x7/8/GR8

26 4800105 2 Screw/Set/SQ HD/3/8x1

27 4800104 2 Bolt/Hex/1/2x3

28 4800098 4 Bolt/Hex/3/8x1-1/4

29 4800013 4 Bolt/Hex/5/16x1

30 4800003 8 Bolt/Hex/3/8x1

31 3900003 1 Orbit Motor

32 2000809 8 Shaft/College (set)/1”

33 2000804 2 Collar/Locking/1”

34 2000703 4 2 Flangette-Plated/1”

35 2000002 2 1" w/Collar

36 1100150 2 Chain/2/620CA/11/w/Attach

37 1100103 2 Cain/520CA/CL

38 1100099 1 Chain/50D81/CL

39 1100026 1 Chain/50DBL/13

40 1000083 2 Spkyes2/7/1//1//1/4 KW/Drive

41 1000088 2 Spkt/682/7/1/idler Cast

42 1000029 2 Spkt/50/114/1/1//4 KW




36 RACK AND DEFLECTOR ASSEMBLY

Ser. No. 101 thru 1496

ITEM PART NO. QTY. DESCRIPTION
1 8100077 1 Rack
2 8100078 1 Deflector - SN 101 to 1496
3 8100072 2 Adjusting Link
4 4800003 4 3/8” x 1" Hex Head Bolt
5 .4900002 4 3/8” Hex Nut
6 5000019 4 3/8” Lock Washer
7 4800082 2 1/2” x 1-1/2" Hex Head Bolt
8 4900001 2 1/2” Hex Nut
9 5000006 2 1/2” Lock Washer
10 4900014 2 1/2" Self Locking Hex Nut
3A 89100353 2 Adjusting Link for Deflector 881000357
2A 8100359 1 Deflector SN 1497-2449




RACK AND DEFLECTOR ASSEMBLY 37

Ser. No. 1497 to 2448

8100358

8100358

ITEM PART NO. QTY. DESCRIPTION
1 8100077 1 Rack
2 8100358 1 Deflector SN 1487 to 2449
3 8100358 2 Adjusting Link
4 4800003 2 3/8" x 1" Hex Head Bolt
5 43800002 2 3/8" Hex Nut
B 5000019 2 3/8” Lock Washer
7 4800061 2 1/2” x 1-1/2" Carriage Bolt
8 4900001 2 1/2" Hex Nut
e 5000008 2 1/2" Lock Washer
10 4900014 2 1/2" Self Locking Hex Nut
11 4800082 2 1/2" x 1-1/2" Hex Head Bolt




38 SPRING LOADED DEFLECTOR ADJUSTMENT

Ser. No. 2450 thru 4057

aaaaoao]ﬁ




SPRING LOADED DEFLECTOR ADJUSTMENT 39

Ser. No. 2450 thru 4057

ITEM PARTNO. Q DESCRIPTION
1 8100212 2 Adjusting Strap
2 8100213 1 Mounting Plate Front
3 8100214 1 Mounting Plate Rear
4 8100215 1 Strap Retainer
5 8100218 2 Latch Handle
6 4800135 2 1/2” x 3-1/2" Bolt
7 4800082 2 1/2" x 1-1/2” Bolt
8 4900014 4 1/2” Lock Nut
9 5000015 4 7/16” Flat Washer
10 4800003 2 3/8” x 1” Bolt
11 4800098 2 3/8”" x 1-1/4” Bolt
12 4800142 2 3/8” x 1-3/4” Bolt
13 5000018 6 3/8” Lock Washer
14 4900002 S 3/8” Nut
15 5000001 2 3/8” Flat Washer
16 6100002 2 Spring
17 8100217 1 Deflector S/N 2450 thru




FLECTOR ASSEMBLY

40 RACK AND DE]

Ser. No. 4058 thru




RACK AND DEFLECTOR ASSEMBLY 41

Ser. No. 4058 thru

ITEM PART NO. QT DESCRIPTION
1 8100518 Rack/Deflector/Assy
2 8100471 2 Pin/Latch/Deflector/256
3 8100470 1 Bushing/Latch/256
4 81004869 1 Cover/Latch/Deflector/256
5 8100468 1 Guide LH/Latch/258
S 81004867 1 Guide RH/Latch/258
7 8100519 1 Strap/Rear/Rack
8 8100107 2 Pin/Hair/1/8 (#9)
9 8100455 2 Link/Latch/Deflector/256
10 8100442 1 Strap/Weld/Rear/256+l1
11 8100450 1 Rack/Curved/258
12 8100448 1 Adi Link/RH/Deflector/256
13 8100447 1 Adj Link/LH/Deflector/256
14 8100446 1 L.atch Han/Deflector/256
15 8100445 1 Deflector/CL Latch/258
16 8100444 2 Eye Bolt/Deflector/256
17 8100443 2 Latch Mount/Deflactor/256
18 8100441 1 Strap Weld/Front/256
19 8100202 1 Belting/6x70
20 8500109 1 256 Plus |l Decal
21 £500034 1 Danger Flyg Hay. Rack Decal
22 6500020 1 Haybuster Decal/Sunburst
23 6100002 2 Spring/.072 x.687 odx2-1/8
24 5000033 1 Washer/1-5/160Dx13/161D
25 5000022 8 Washer/l.ock/5/16
26 5000019 17 Washer/Lock/3/8
27 5000006 1 Washer/Lock/1/2
28 5000004 1 Washer/Flat/1/2
29 5000001 13 Washer/Flat/1/2
30 4300023 4 Nut/Toplock/3/8
31 4300014 8 Nut/Topiock/1/2
32 43800003 8 Nut/Hex/5/16
33 4900002 17 Nut/Hex/3/8
34 4300001 1 Nut/Hex/1/2
35 4800135 2 Bolt/Hex/1/2x3-1/2
36 4800098 4 Bolt/Hex/3/8x1-1/4
37 4800082 5 Bolt/Hex/1/2x1-1/2
38 4800061 2 Bolt/Crg/1/2x1-1/2
39 4800053 4 Bolt/Crg/3/8x1
40 4800008 8 Bolt/Hex/5/16x7/8
41 4800003 17 Bolt/Hex/3/8x1
42 4800030 2 Pin/Clevis/5/8x2




42 TINES AND TINE FRAME ASSEMBLY

Ser. No. 101 to 850

ITEM PART NO. QTY. DESCRIPTION
1 8100042 1 Tine Frame
2 8100043 2 Tine
3 8100044 1 Hinge Pin
4 8100045 2 Anchor Pin
5 4800103 3 1/4" x 2" Cotter Key




TINES AND TINE FRAME ASSEMBLY 43

Ser. No. 851 thru 2227

PART NO. QTY. DESCRIPTION

b ==

8100119 1 Tine Frame
8100043 2 Tine

8100044 1 Hinge Pin
8100045 2 Anchor Pin
4800103 3 1/4" x 2" Cotter Key




44 TINES AND TINE FRAME ASSEMBLY

Ser. No. 3538 thru

ITEM PART NO. QTY. DESCRIPTION

1 8100421 1 Tine Frame

2 8100043 2 Tine

3 8100044 1 Hinge Pin

4 8100243 2 Anchor Pin

5 4800103 3 1/4” x 2" Cotter Key




HYDRAULICS PARTS LIST 45

Ser. No. 101 thru

DUAL HYDRAULIC HOOK-UP

TO TRACTOR
QUTLETS

CONVERSIONTO
SINGLE HYDRAULIC HOOK-UP

(Dual Hydraulic Hook-Up)

ITEM PART NO. QTY. DESCRIPTION

1 4100027 1 Hydrauiic Cylinder 3-1/2" x 16"
2 3800036 1 Flow Control Valve
3 3900003 1 Hydraulic Motor
4 3800087 2 1/2" x 1/16" Restrictor Bushing
5 3800009 1 1/2" Tee
B 3800045 1 1/2” x 2" Closed Nipple
7 3800008 5 1/2" Elbow, 90" St.
8 3700018 2 1/2" Hose, 18" Long
9 3700181 2 1/2" Hose, 86" Long

10 3700061 2 1/2” Hose, 66" Long

Conversion to Singie Hydraulic Hook-up
1A 4000024 1 Selector Valve




46 P.T.O. ASSEMBLY PARTS LIST

Ser. No. 101 to 950

/ / - 2 \
a5 oY
G 8
e || B h;g Q@( - 1 - @
<€)
S e
1 — - Vo T T T
3 X S &_7 13 g
g — = - = = = .= @8 l‘
1 @ §
* @?@ 90 == &, | | @
s O
o £
15 6 - 12
10 /
ITEM PART NO. QTY. DESCRIPTION
1 3600077 1 35RW Universal Joint and Telescoping Shaft Assembly with Guard
2 3600078 1 Joint and Tube with Guard Machine 1/2 Complete
3 3600079 1 Yoke, 1-3/4" Rd.
4 3600042 2 Repair Kit
5 3600080 1 Yoke and Tube
6 3600047 2 Bearing Retainer
7 3600052 1 Nylon Bearing
8 3600081 1 Male Guard Tube, Inner
9 3600049 1 Nylon Centralizer
10 3600082 1 Joint and Shaft Half with Guard, Tractor Complete
11 3600083 1 Yoke and Shaft
12 3600084 1 0O.D. Yoke Assembly, 1000 RPM
13 3600056 1 Saf-T-Pin and Spring Kit
14 3600085 1 Femaie Guard Tube
15 3600048 1 Nylon Bearing




WEASLER MFG. - P.T.0. ASSEMBLY PARTS LIST 47

Ser. No. 851 thru

4 | Eae 00 (L) D

Py &
- ; oo T T T
: % 13
G e = e~ = — s@@ 33
1 I {
- 50 B@’@‘ S =
< s ©.
o &
O\ 0 Y
ITEM PARTNO. Q DESCRIPTION
1 3600107 1 35RW Universal Joint and Telescoping Shaft Assembly with Guard
2 3600108 1 Joint and Tube with Guard Machine 1/2 Complete
3 3600078 1 Yoke, 1-3/4" Rd.
4 3600042 2 Repair Kit
5 3600109 1 Yoke and Tube
6 3600047 2 Bearing Retainer
7 3600052 1 Nylon Bearing
8 /3600110 1 Male Guard Tube, Inner
9 3600049 1 Nylon Centralizer
10 3600111 1 Joint and Shaft Half with Guard, Tractor Complete
11 3600112 1 Yoke and Shaft
12 3600084 1 0.D. Yoke Assembly, 1000 RPM
13 3600056 1 Saf-T-Pin and Spring Kit
14 3600113 1 Female Guard Tube
15 3600048 1 Nylon Bearing




48 P.T.O. ASSEMBLY PARTS LIST - G AND G MFG.

Ser. No. 3566 thru 4057

17
= e P
= [\ BDANGER | \
L\ L
14 12

n

ITEM PART NO. TY. DESCRIPTION

Q
1 3600227 1 1-3/8" x 21" Spline Snap Hitch Yoke
2 3600230 1 1-3/8” x 21” Spline Snap Hitch Pin Kit
3 3600231 1 P.T.O. Repair Kit
4 3600232 1 Bar Weld Yoke for 1-3/16” Square Shaft
5 1 1-3/16” Sq. Shafting w/3/16” Hole Shaft Length 20-1/2"
6 1 Torque Tubing 2-1/8" O.D. x 1-7/8” |.D. Tube Length 12-5/8"
7 3600233 1 2-11/16" Rd. Inner Plastic Shield w/Small Notched Bell 13-13/16” Long
8 3600234 1 3" Rd. Outer Plastic Shield w/Small Notched Bell 14-1/2" Long
9 3600235 1 Bearing Shield Kit (Nylon Brg., Snap Ring & Thrust Washer)
10 3600238 1 Torque Tube Weldment
11 3600237 1 1-3/4” Rd. Bore Clamp Yoke w/3/8"x3/16" Keyway & 3/8”"x16” Set Screw
12 1 Danger Warning Label for Outside Shield
13 1 Danger Warning Label for inside
14 1 1-3/16" Square Slip Sleeve
15 3600228 1 Machine Half
16 3600229 1 Tractor Half
1

17 36090238 P.T.0. Shaft Complete




P.T.0. ASSEMBLY PARTS LIST - G AND G MFG.

Ser. No. 4058 thru

35 11/32 Dverall

24 /2 Ceater to Center (Collapsed]
36 /4 Center to Center [Exteadedl

I 711\ W 1 | Apancer]
y : \ \@nANG;R
3 b © B é@ ® @é
7\ S
ITEM PART NO. QTY. DESCRIPTION
1 3600318 1 Shear Ycke, 3/8" Grade 2 Bolt
2 3600319 1 495 Spline Kit
3 3600231 1 PTO Repair Kit
4 3600232 1 Bar Weld Yoke for 1-3/18" Sq. Shaft
5 3600321 1 1-3/16 Sq. Shafting
6 3600322 1 Torque Tube, 2-1/8" OD, 1-7/8" ID, Length 12-5/8"
7 3600233 1 2-11/16 Inner Shield w/Small Notched Bell
8 3600234 1 3" Outer Shield w/Small Notched Bell
9 3600235 1 Bearing Shield Kit
10 3600236 1 Torque Tube Yoke
11 3600237 1 1-3/4 Round Bore Yoke
12 6500263 1 Warning Label for Outside Shield
13 6500264 1 Warning Label for inside Shield
14 3600320 1 1-3/16 Sq. Slip Sleeve
15 3800323 1 PTO Shaft Complete




50 FLOW CONTROL VALVE

Ser. No. 101 thru

’ )
N A
(. D
@ )
7|

— T -

- AN g
Lo_ O
R
54 r
Y 71 s
4 3

ITEM PART NO. QTY. DESCRIPTION
1 3800036 1 Flow Controi Valve
2 4000031 1 Handle Assembly
3 4000032 2 Backup Seal
4 4000033 2 O-Ring
5 4000034 2 Snap Ring




HYDRAULIC CYLINDER 51

Ser. No. 101 thru

TIE ROD CYLINDER (SHOWN)

ITEM PARTNO. Q DESCRIPTION

1 4100028 1 Seal Kit

2 4100029 1 Yoke

3 4100030 2 Pin

4 4100031 2 Key

5 4100027 1 3-1/2" x 16" Cylinder Complete

6 4100061 1 Rod End Cap 1-1/2" Bore

7 4100054 1 Anchor End Cap

8 4100043 1 Rod 1-1/2”

9 4100063 1 Piston

WELDED CYLINDER (NOT SHOWN)

ITEM PARTNO. G DESCRIPTION

1 4100172 1 Seal Kit

2 4100029 1 Yoke

3 4100030 2 Pin

4 4100031 2 Key

5 4100118 1 3-1/2"x16" Cylinder Complete (Wealded)

6 4100173 1 Rod End Cap 1-1/2" Bore

7 4100043 1 Rod 1-1/2°

8 410083 1 Piston




52 ORBIT MOTOR

Ser. No. 101 thru

3 -
?

ITEM PART NO. QTY. DESCRIPTION

2 3900002 1 Mounting Flange

3 6200003 1 Key, Woodruff

4 3200002 1 Seal Kit, Orbit

5 3300003 1 Orbit Motor Compiete, 207

6 3900008 1 Orbit Motor Compiete, 208 (Optional)

FOR SER. NO. 4058 THRU
4A 7501033 1 Seal Kit for 3300019 Motor
5A 3900019 1 Orbit Motor Compieie, Dan Foss 151-2088




53




54 BALE BUSTER QUIK TATCH

Ser. No. 1151




BALE BUSTER QUIKTATCH 55

Ser. No. 1151

ITEM PART NO. QTY. DESCRIPTION

1 8100129 1 Quick Hitch Mount, Left (shown)

2 8100130 1 Quick Hitch Mount, Right

3 8100131 2 Reversible Adapter Bushing

4 4800189 2 1-1/8" x 9” Grade 5 Hex Bolt

5 5000025 2 1-1/8" Lock Washer

) 4800037 2 1-1/8" Hex Nut

7 4800010 4 5/8" x 2" Hex Bolt

8 5000003 4 5/8" Lock Washer

9 4800005 4 5/8" Hex Nut

10 5000002 4 5/8" Flat Washer




56 BALE BUSTER DECAL REQUIREMENTS

NO
RIDERS

asrout MeaomalL
Uy COWs saRwL T
snow amisn Du Tt
-

ATTENTION
'”: :;'l -— 34 ro 36 -—,‘:
‘i‘ 1
. Ull K-1 ,
T sl

ADJUST WTCHES t .

ACCORDWQLY “ |
— .

O

3 POWT

TO REDUCE HAY SPILLAGE

LOAD BALE WITH WRAPS
AS SHOWN

A Ne s

ROTATING DRIVELINE
COMTACT CAN CAUSE DEATN
KEEP AWAY! 14

DO NOY OPERATE WITHOUY —

® ALL DNIVELINE. TRACTOR AND
EQUIPHENT SHIELDS M PLACE

@ DAWELINES SECURELY
ATTACHED AT BOTH ENDS

® DAIVELINE SHIELDS THAT TURN
FREELY ON DMIVELINE

KEEP WHEEL
BOLTS TIGHT

_ A WARNING

STAY CLEAR OF OUTRIGGERS
FAILURE TO USE CAUTION COULD :
RESULT IN SERIOUS INJURY OR DEATH]

A WARNING

1. BEPORE OPERATIMG THIS MACHGE,
WITH THIS WACHNE MO YOUR TRACTOR

2. CMECK OPERATORS MANUALS TO S SUME YOUR TRACTOR MEXTS THE MSGRSAS |
QUINEMENTS POR THIS MACHNDE.

11

FOR YOUR PRO TECTION AMD
TION OF OTHERL, PRACTCR
THE POLLOWING SAFEYY MRER

AEAD THR OPERATOR'S MANULLS BUPFLED

1 MEAD ALL DECALS PLACED OM THIS MACHIME POR YOUR SATETY AN
COMVENENCE.

4 MEVER ALLOW RDERS ON THIS MPLEMIWT OR THE TRACTOR

L XENP OTHERS AWAY FROM THIR MACHBE WHRLE B OPERATION

A KPP ALL SMIELDS I PLACE WILE WMACHDE B OFERATINQ

7. KEEP HAMDS, PEET, LOOSE CLOTHING, ETT, AWAY FROM POWRR DRIVEN PANTR. |

A ALWAYR SHUT OFF
NOPRCTING,

AND SNONNE BRFORE

UMCL.OOOING,
Of WOMCING MEAR THIS MAOGE EOR AXY REABSON. ALWAYD
PLACE TRANSMISSION DY PARK OR SIEY PARK BRAXE AMD WAIY POR ALL
MOVEMENT TO §STOP MEFORE APPROACHING TS MACHBEL

10

A WARNING

FOR YOUR PROTECTION KEEP ALL SHIELDS N
PLACE AND SECURED WHILE MACHINE 13
OPERATING. MOVING PARTS WITHIN CAN
CAUSE SEVERE PERSOMAL INJURY.

*r00man

ROTATING FLAILS CANKILL
OR DISMEMBER

KEEP CLEAR OF MACHINE UNTILPOWER TAXE-OFF
EEN DISENGAGED. TRACTDR ENGINE SHUT
OFF AND FLAR ROTATION STOPPED

dl Daxcer g

FLYING HAY, ROCKS, AND OTHER
OBJECTS THROWN BY MACHINE.
STAY CLEAR OF DISCHAAGE SIDE OF MACHINE UM-

LESS QPERATOR HAS STOPPED TRACTOR ENGINE
AND MACHINE HAS STOPPED ROTATING.

FAILURE TO FOLLOW THESE INSTRUCTIONS MAY RE-§
SULT IN SEVERE PERSOMAL INJUNY DR DEATH .




BALE BUSTER DECAL REQUIREMENTS 57

ITEM PART NO. Q DESCRIPTION
1 6500020 1 FHaybuster
2 6500032 1 Big
3 6500033 1 Bale Buster
4 8500034 2 Danger, Flying Hay
5 6500032 2 Danger, Rotating Flails
6 6500036 1 Bale Rotation
7 6500037 1 Attention, Adjust Hitches
8 6500085 1 Danger Rotating Drive Line
9 6500040 2 Warning, Keep All Shields In Place
10 650004 1 1 Warning, For Your Protection
11 6500042 1 Keep Wheel Bolts Tight
12 6500043 1 Warning, No Riders
13 6500074 1 To Reduce Hay Spillage







256 2 POINT
BALEBUSTER

SERIAL NUMBER GIi4298 AND UP

SUPPLEMENT

DuraTech Industries International Inc., PO Box 1940, Jamestown, ND 58402-1940
Oct-97






o

2356 2 POINT BALEBUSTER






ADJUSTMENTS

ADJUSTING THE MACHINE

Changing distribution pattern

The deflector can be set to create a
windrow or for spreading.

To change the setting, firmly grab the
rubber belting or the outer edge of the deflector.
With the other hand, grab the deflector latch
handle. Turn the handle, which releases pins on
either end of the deflector. Rotate the deflector
to the desired position and release the handle.

A wider deflector belt is available to
drop the material closer to the machine

, azo
suisst

oA B R

Figure 4, Wide Deflector Option

(V)

256 2 POINT BALEBUSTER



ADJUSTMENTS

Changing Length of cut

1. CHANGING STRIPPER PLATES.

Adding stripper plates will produce a finer cut and removing plates will produce a coarser cut

(see Figure 5).

For a finer cut, one or two more stripper plates can be added. Space the added stripper plates 4"
apart and drill five (5) 17/32” holes for each plate using the plate as a guide. Install the plate

with five 1/2” x 1-1/2” bolts, flat washers, lock washers, and nuts.
In applications such as land reclamation, where a very coarse cut is desired, the stripper plate

may be removed.

2. CHANGING SLUG BAR.
Exposing less flail will create a finer cut,
while exposing more flail will create a coarser
cut.

This is accomplished by moving flat washers
from one end of each bar to the other end.

8 WASHERS

STRIPPER PLATE\

OPTIONAL
STRIPPER
PLATES

No. Washers | No. Washers | Approx. Flail
on Top on Bottom Exposed
0 8 1-3/8”

1 7 1-1/47

2 6 1-1/87

3 5 17

4 4 7/8”

5 3 3/47

6 2 5/8”

7 1 1727

8 0 3/8”

0 WASHERS

) WASHERS AT TOP OF SLUG BAR, & AT BOTTOM

PLATE ADIUSTMENTS

4 256 2 POINT BALEBUSTER




ADJUSTMENTS

3. ADJUST CONVEYOR SPEED
Moving the lever counterclockwise will slow the
conveyor, and make a finer product.. Moving
the lever clockwise will speed up the conveyor

and make a coarser product.

For tractors with PFC tvpe hvdraulic systems:
This valve should be set in the full open
position. Convevor speed can be controlled

directly from the tractor controls.

2

3

Figure 6, Conveyor Speed Control Valve

6 2 POINT BALEBUSTER

L



SHREDDER ASSEMBLY

6 256 2 POINT BALEBUSTER



SHREDDER ASSEMBLY

ITEM PART NUMBER QUANTITY DESCRIPTION
1 8100353 1 Rotor Shield
2 3100174 2 Wide Convevor Mount
3 3100025 5 Slug Bar SN up to G14297
3 3100379 Stug Bar w/2 bends SN GI4298 and up
4 8100437 1 Rotor
5 5200009 30 Flail
6 7500225 30 Flail Bushing
7 8100024 1 Stripper Plate
8 1900011 2 Bearing\4-Hole Flange\1-3/4
9 3100191 1 Rotor End Plate
10 4800100 30 Bolt\5/8x4\GR>
11 4900012 30 Nut\Lock\5/8
12 4300010 8 Bolt\5/8x2
13 5000002 22 Washer\Flat\5/8
14 5000003 9 Washer\Lock\5/8
15 4900005 9 Nut\5/8
16 4800070 4 Bolt\Hex\1/2x2-1/2
17 4800018 11 Bolt\Hex\1/2x1-1/4
18 5000004 15 Washer\Flat\1/2
19 5000006 15 Washer\Lock\1/2
20 4900001 15 Nut\1/2
21 4800098 6 Bolt\Hex\3/8x1-1/4
22 5000001 10 Washer\Flat\3/8
23 5000019 8 Washer\Lock\3/8
24 4900002 3 Nut\3/8

Not Shown 3100118 Slug Bar Weight, Optional
Not Shown 8100464 | Belt\Shredder\12x35

2 POINT BALEBUSTER



BALE CONVEYOR ASSEMBLY

Serial Number G14298 and up

6040018

GO1008Y
9¢0006¥ //;

9800001
NN
N 1040018
008y 2 e

L00006) PN \‘\\\\ 585008
bLU0DS 3. > QLN \\\\
2000007 2, NN A
%gg/@g% S N @@/
~ @,
%, %
moommoﬂu““wmwfb@y P
0000 el 510000
S 000008
m“m@m%m\ J \‘\\\\\waooowv
AR 27 sloooos
rLo0usy . / 1000005
| {9R¢
. & mwwmmmm \m@moowv\\ Vi 100029 ,m\xx.:mmv44
eanis”” s 8y b

a Y,
2 ®®,®mﬂv@gge .
¢0L000¢ -” |

1100029
omcoomﬁ\\““\ 051004 ,/

9000011
660001 |

256 2 POINT BALEBUSTER



BALE CONVEYOR ASSEMBLY

PART  QUANTITY DESCRIPTION
8100595 CNVYR\ASSY\3CH\256
1000029 2 SPKT\S0M AN/AKWHR
1000088 3 SPKT\662\T\NDLER CA
1000089 3 SPKT\662\AM /4K WADR
1100026 | CHAIN\S0DBL\I3
1100099 1 CHAINVSODBL'CL
1100103 3 CHAIN'620CA\CL
1100150 3 CHAIN\620CA\NW/ATTC
2000002 2 1" W/COLLAR
2000804 2 CLLR\ECC\LOCK:1
2000703 4 FLGETT\\2BOLTPLTD
2000804 2 CLLR\ECC\LOCK!I
2000809 12 CLLR\SHFTU\(SET)
3900019 1 MTR\HYD\151-2088\DANF
4800003 8 BOLTHEX\3/8X1
1800013 4 BOLT\HEX\3/16X1
4800098 10 BOLT\HEX\3/8X1-1/ANC
4800104 2 BOLT\WELDHEX\1/2X3\T
4800105 2 SCR\SETMALN\3/8X1\NC
4800393 54 BOLT\HEX\5/16X7/8\GR8
1900001 4 NUTHEX\I/2\NC
1900002 18 NUT\HEX\3/8\NC
4900003 4 NUT\HEX\5/16\NC
4900026 2 NUTJAM\/8\NC
4900099 34 NUT\TPLCK'S5/16\GR\NC
1900106 2 NUTWYLCK3/4WNC
5000001 28 WASH\FLAT\3/8
5000004 4 WASH\FLAT\1/2
5000019 18 WASH\LOCK\3/8
3000022 4 WASH\LOCK\5/16
5000023 4 WASH FLAT\5/16
6200005 3 KEY\SQ\1/4X1-1/2
6200010 1 KEY\SQ\1/4X1
6200011 1 KEY\WDF\I/4X11#15\808
8100051 2 TIGHTENER BRACKET
3100171 4 PLASTIC STRIP WIDE CO
8100401 1 IDLER SHAFT 1"X71 172
8100409 1 REAR\CONVEYOR SIDE EX
8100410 1 FRONT\CONVEYOR SIDE E
8100449 2 GUARD\TWINE\CNVYR'256
3100567 1 SHFT\DRV\3CH\CNVYR'23
8100570 9 SLAT\CNVYR\3CH\256
8100585 2 SUP\SHET\DRIVE:CNVYR\
8100586 ! FRM\CNVYR3CH2356I1

1

DIiNAATAN
AR RVAVBA-AV)

PLRUB CUATNVCNVYR

N LIV L LN N

256 2 POINT BALEBUSTER

Serial Number GI4298 and up

9



K\DEFLECTOR ASSEMBLY

-~
—

RA(

256 2 POINT BALEBUSTER



RACK\DEFLECTOR ASSEMBLY

ITEM PART QUANTITY DESCRIPTION
1 3100463 Rack\Deflector\Assyv
2 8100471 2 Pin\Latch\Deflector\256
3 8100470 1 Bushing\Latch\256
4 8100469 1 Cover\Latch\Deflector\256
5 8100468 1 Guide LH\Latch\256
6 8100467 1 Guide RH\Latch\256
7 8100466 1 Strap\Rear\256
8 8100465 1 Strap\Front\256
9 8100455 2 Link\Latch\Deflector\256
10 8100451 1 Strap\Weld\Rear\256+11
11 8100450 1 Rack\Curved\256
12 8100448 1 Adj Link\RH\Deflector\256 Ser.No.up to (G14297
12 8100593 1 Adj Link\RH\Deflector\256 Ser.No. GI4298 and up
13 8100447 1 Adj Link\LH\Deflector\256 Ser.No.up to G14297
15 8100592 1 Adj Link\LH\Deflector\256 Ser.No. GI4298 and up
14 8100604 1 Latch Han\Deflector'\256
13 8100445 1 DeflectonCL Latch\256
16 8100444 2 Eye Bolt\Deflector\256
17 8100443 2 Latch Mount\Deflector\256
18 8100441 1 Strap Weld\Front\236
19 8100202 1 Belting\6x70
19 8100420 1 Belting\18X69-3/4(optional)
20 6500109 1 256 Plus II Decal
21 6500034 i Danger Flyg Hay. Rack Decal
22 6500020 1 Haybuster Decal\Sunburst
23 6100002 2 Spring\.072x.6870dx2-1/8
24 5000033 1 Washer\1-3/160Dx13/161D
25 5000022 8 Washer\Lock\5/16
26 5000019 17 Washer'Lock\3/8
27 5000006 1 Washer\lock\1/2
28 5000004 1 Washer\Flat\1/2
29 5000001 13 Washer\Flat\1/2
30 4900023 4 Nut\Toplock\3/8
31 4900014 8 Nut\Toplock\1/2
32 4500003 8 Nut\Hex\5/16
33 4900002 17 Nut\Hex\3/8
34 4900001 1 Nut\Hex\1/2
35 4800135 2 Bolt\Hex\1/2x3-1/2
36 4800098 4 Bolt\Hex\3/8x1-1/4
37 4800082 5 Bolt\Hex\1/2x1-1/2
38 4800061 2 Bolt\Crg\1/2x1-1/2
39 4800053 4 Boit\Crg\5/8x1
40 4800008 8 Bolt\Hex\5/16x7/8
41 4800003 17 Bolt\Hex\3/8x1
8100578 Kit\Assembly\Deflector

256 2 POINT BALEBUSTER



